1976-1977 MAICO AW Spare Parts

1976 factory works MAICO
W-250 AW-400 AW-450

1976-1977
AW

Spare Parts Manual

www.maicowerk.com UPFEHmHN mg.rgns Courtesy of www.franklins.biz



1976 MAICO AW Spare Parts

= MAICO

MC 250/5 Type 321

MC 400/5 Type 323

MC 440/5 Type 324

www.maicowerk.com OPFERMAN MOTORS Courteey el frankine b



1976 MAICO AW Spare Paris

Picture Part Description Quantity
No. No. 250 400 440

3349 Crankcase right hand
3350 Guide bush for pawl pin
331  Guide bush
1895 Pin 8 h 8x14
1787 Stud M 8x28 Din 940
3352 Crankcase left hand
1831 Tension pin 8x10 Din 7346
1888 Pin 5h x 14 Din 7
3353 Inside ring
398 Crankcase cover right hand
3355 Crankcase cover left hand
400 Oil drain plug complete
3498 Crankcase gasket
3356 Crankcase cover gasket left
2969 Crankcase cover gasket right
3499 Ventilation pipe
1667 Hexagon nut M 6 Din 934
407  Sealing ring
Screw plug M 20x1..5 Din
408 g P9
Sealing ring A 14x18 Din
7603
Sealing ring A 20x24 Din
7603
Cylinder head screw A M
6x18 Din 84
Cylinder head screw A M
6x85 Din 84
Cylinder head screw A M
6x40 Din 84
Cylinder head screw A M
6x35 Din 84
Cylinder head screw A M
6x28 Din 84
Cylinder head screw A M
8x16 Din 84
430 Sea;ing ring A 8x14 Din 7603
2981 Crankshaft complete
Needle bearing KBK
424 18x22x24 o
425 Ball bearing 6305 Din 625
426 Crankshaft bearing right NU
305 C3
Ball bearing 3305 C 3 Din
693 oo g
547  Oil seal 32x52x7/9
3469 Oil seal 25x52x8
713  Spacer ring
3470 Duplex sprocket
504  Lock washer
505 Sleeve pinion nut
522  Piston 66.95
523 L-ring
535 Piston pin
536 Piston pin clip
2500 Cyﬁqdercplwhh exhaust
manifold
2502 Cylinder head
65 Cylinder head gasket
721 Cylinder base gasket
2967 Cylinder head stud
1705 Spring washer B 8 Din 127
1670 Hexagon nut M 8 Din 934
78 Hexagon nut M 8 Din 6330
3386 Clutch guide
725  Clutch push pin

O~NOO O WN -
P G GGG NG I G N N TN
DN

A N /= 4 A AN RN A

O N G I G G G GO N, S

N

410

N

409

1533

1546

1539

1538

1637

1552

PO N Y G G G G G G G

A a0 OO A

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Ball

Push pin nut

Duplex primary chain
3/8x7/32

Thrust washer

Bush

Clutch body

Lock washer

Clutch nut

Cup spring

Outer clutch disc

Inner clutch disc

Terminal disc

Lock ring

Clutch spindle

Sealing ring

Clutch lever

Washer B 6.4 Din 9021
Hexagon nut M 6 Din 9021
Clutch housing (duplex
T=41)

Kickstarter pinion

Ratchet spring

Spring cup

Snap-spring

Kickstarter ratcher wheel
Oval head rivet 4x10 Din 662
Mainshaft "MG"

3rd gear on mainshaft "M"
T=24

4th gear on mainshaft "MG"
T=26

Spacer ring

Retainer ring

Sleeve pinion "M" T=28
Sleeve pinion plug
Layshaft "M" T=17
Washer 2nd gear

Washer

1st gear on layshaft "M1"
T=26

Needle bearing K 16x21x10
FV

2nd gear on layshaft ""M1"
T=23

Needle bearing K 20x24x12
Lock ring

Ball bearing 6005 2RS Din
625

Lock ring 47x1.75 Din 472
Bearing bush

Ball bearing 6005 2RS Din
625

Lock ring 55x2 Din 472
Lock ring 55x2 Din 625
Sprocket T=13

Lock ring A 29x1.5 K
Needle gauge K 17x21x13
Bush

2nd gear on mainshaft "M"
T=21

1st gear on mainshaft "M"
T=19

Needle bearing H K 1612
Needle bearing B K 1616
Twin block gear on
mainshaft "M" T=21/19
Washer 1st gear layshaft
Gear change lever

JEE G N N Y
_ A A A

N
o
N
o

A A A A AN 0o
AAaAa A AaAaAaAaN 2o

[N G G T G O G G
[V S G G G G O O

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Rubber pad

Hexagon screw M 6x25 Din
933

Spring B 6 Din 137

Gear change crank

Pull rod

Shifting segment

Plug

Shifting plate

Gear rack

Tension pin

O-ring

Lock ring

Hooked ratchet

Return spring

Hooked ratchet spring
Guide rail

Flat head screw M 6x16 Din
923

Flat head screw M 6x16 Din
923

Spring washer B 6 Din 137
Hexagon n ut M 6 Din 934
Gear selection fork spindle
Gear selection fork

Pawl pin

Compression spring
Sealing ring A 14x18 Din
7603

Locking screw

Tension spring holding
screw

Nut M 6 Din 934
Kickstarter lever (upper)
Kickstarter lever (lower)
Ball

Tension spring

Rubber pad

Lock washer 9 Din 6799
Tension pin 3x10 Din 1481
Kickstarter shaft

O-ring

Hexagon screw M 6x25 Din
933

Spring ring B 6 Din 127
Kickstarter return spring
Magneto housing complete
Rotor bolt

Spring washer B 8 Din 137
Cylinder head screw
Washer 4.3 Din 125
Spring ring B 4 Din 127
Magnet rotor

Cylinder head screw AM
6x20 Din 84

Spring ring B 6 Din 127
Washer 6.4 Din 125

Spark plug

Contact breaker
Carburetor complete
Spacer tube

Rubber flange

Clamp

Rubber sleeve

Crankcase right hand
Crankcase left hand
Crankshaft complete
Triplex sprocket

N N = & 2 8 A N) = 3
N N —= a2 8 3 AN = — 8 3%y a8 A A
N N —= 2 2 2 AN = 4 % % v vy A A

Ao WwabhDN N

- A

PO N Y G G G G G G

N G G G
AN WW W — 4 a2 a8 A RN/ 4 Al A A aa A A A A A AaAaWwaRNDN N

AN WW W — 8 aa A a A N/ A3 a A aa A A A A aAaaWwa NN N

I AW A A NWW W

AW
R I G N oS JI G Gy

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Triplex primary chain
3/8x7/32

Clutch housing (triplex T=39)
3rd gear on mainshaft "M"
T=23

Sleeve pinion "G" T=29
Layshaft "G" T=16

1st gear on layshaft "G1"
T=28

2nd gear on layshaft "G1"
T=24

2nd gear on mainshaft "G"
T=20

1st gear on mainshaft "G"
T=17

Twin block gear on layshaft
"G" T=21/18

Piston 76.95

L piston ring

R piston ring

Piston pin

Cylinder complete with
exhaust manifold

Cylinder head

Cylinder head gasket
Cylinder head stud

Piston 81.94

L piston ring

Cylinder complete with
exhaust manifold

Ol = . A 8 A a o

Cylinder head

Cylinder head gasket
Cover plate

Locking plate

Hexagon screw M 6x10 Din

933

Carburetor complete
Exhaust flange

Exhaust flange gasket
Socket screw M 6x25 Din
912

Spring ring B 6 Din 127
Decompression valve cpl
Sealing ring A 14x18 Din
7603

N o I

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Parts

o
od
(ap]
QO
S
|—
\n
g
=
M~
od
o
@
S
|_
0
o
o
=+
Q
=
&
(ap]
Q
=
=
0
o
Ly
od
O
=

www.maicowerk.com OPFERMAN MOTORS Courteey el frankine b



1976 MAICO AW Spare Paris

Picture Part Description Quantity
No. 250 400 440

3980 Frame cpl
3917 Swing arm cpl

Needle bearing HK

3932 2030

80 Orring

5008 Washer

3934 Dust cover

3482 Sp_acer tube for
swing arm

3937 Swing arm spindle

1718 Washer

5011 Lock nut MM 14x15

3936 Swing arm plastic

pad

Hexagon screw M

6x16

Hexagon screw M

6x6

Sealing ring Ax 10

Din 7603

Washer B 6.4 Din

1732 125

1567

1554

407

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Hexagon nut M 6
Din 985

Foot rest right hand
cpl

Foot rest left hand
cpl

Foot rest base plate
left hand

Foot rest base plate
right hand

Foot rest

Bolt M 8x58x70
Foot rest return
spring left hand
Bush

Self locking nut M 8
Din 980

Foot rest return
spring right hand
Socket screw M
10x25

Brake pedal
Bearing bush
Hexagon screw M
6x40 Din 931
Washer B 6.4 Din
125

Lock nut M 6 Din
980

Hexagon nut M 6
din 934

Hexagon screw M
6x25 Din 933
Washer B 6.4 Din
125

Lock nut M 6 Din
980

Brake rod

Spring

Nipple

Wing nut

Clamp

Spring

Cylinder head screw
M 4x10 Din 84
Spring washer B 6
Din 127

Hexagon nut M 6
Din 934

Chain guide cpl
Rear brake stopper
arm

Chain guide plate
right hand

Chain guide plate
left hand

Roller

Cylinder head screw
M 6x40 Din 84
Cylinder head screw
M 6x30 Din 84
Hexagon nut M 6
Din 985

Socket screw M
8x20 Din 6912
Washer B 8.4 Din
125

Hexagon nut M 8
Din 985

Shocks cpl (Girling
gas shocks)

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Spring 7.5 (black)
Spring 7.75 (red)
Hexagn screw M
8x40 Din 931
Washer B 8.4 Din
125

Hexagon nut M 8
Din 985

Support for cylinder
Support for cylinder
Hexagon screw M
8x20 Din 933
Washer A 8.4 Din
9021

Spring washer B 8
Din 137

Hexagon nut N 8
Din 6330

Hexagon screw M
8x30 Din 933
Hexagon screw M
10x1.25x60 Din 960
Spring washer B 10
Din 137

Hexagon nut M 6
Din 934

Lock nut M 10x1.25
Din 98

Hexagon screw M
8x60 Din 931
Washer B 8.4 Din
9021

Spring washer B 8
Din 137

Hexagon nut M 8
Din 6330

Flange for outside
air box

Air box ring
Rubber ring for filter
box

Cylinder screw M
6x130

Foam filter

Air filter body
Spacer tube
Cover for air filter
Rubber washer
Washer

Hexagon nut M 6
Din 985

Clamp

Air box

Hexagon screw M
6x25 Din 933
Washer B 6.4 Din
125

Washer

Rubber washer
Washer

Lock nut M 6 Din
980

Hexagon screw M
6x35 Din 931
Washer

Rubber washer
Spacer bush

Nut M 6 Din 980
Number plate right
hand

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Number plate left

hand

Flat head screw M

6x22

Rubber washer

Washer

Hexagon nut M 6x18

Din 933

Spacer bush

Rear fender

Hexagon screw M

6x18 Din933

Washer B 6.4 Din

125

Rubber washer

Washer

Hexagon nut M 6

Din 980

Seat cpl (with

clamps)

Clamp holder for

seat

Oval head screw M >

6x16

Seat holding plate 1

Washer B 8.4 Din 1

125

Hexagon nut M 8 1

Din 980

Tank 1

Maico emblem left 1

hand

Maico emblem right 1

hand

Tank cap 1

Gasoline tap 1

Gasoline hose 1

Hose clip 2
1
2
1
2

1

Gasoline hose
Hose clip

Tank mounting
rubber

Rubber pad for tank
Moulded rubber
mount

N N = NN A
N N = NN A A

Washer

Moulded rubber
mount

Washer B 6.4 Din
125

Hexagon nut M 6
Din 985

Hexagon screw
Spring washer B 6
Din 127

Exhaust system cpl
(end pipe 32mm)
Exhaust system cpl
Tension spring
Asbestos cord
Hexagon screw M
8x45 Din 931
Exhaust system cpl
(end pipe 25mm)
Washer A 8.4 Din
9021

Hexagon nut M 8
Din 980

Exhaust brace

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Hexagon screw
Washer B 6.4
Hexagon nut M 6
Din 980

Cylinder head screw
M 6x30 Din 84
Spring washer B 6
Din 127

End piece
Exhaust packing

Ignition coil

Ground cable

High tension lead
Cable plug

Rubber sleeve
Rubber sleeve
Cylinder head screw
M 5x25 Din 84
Hexagon nut M 5
Din 985

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Parts

Ay
CCE ZEE 16T ik

l_.r.l ..ﬂ__.r &.r

86— &

€St 52 -
m | hﬂm% “ALE

Py
e onn.womu%

8z€ odAL G/ovy O Lzg odAL G/00% O 9Z€ @dAL /052 OW

Courtesy of www.franklins.biz

OFPFERMAN MOTORS

www.maicowerk.com



1976 MAICO AW Spare Paris

Picture Part Description Quantity
No. No. 250 400 440

161 3914 Telescopic fork cpl
162 3790 Fork tube
163 3906 Fork slider
164 3912 Damper cpl
165 3908 Damper tube
166 3789 Damper piston ring
167 3913 Damper return buffer
washer
168 3369 Valve seat
169 3368 Valve
170 3367 Damper insert
Locking ring 34 ¢ 1.5 Din
171 3366 472
172 3365 Damper cone
173 80 Oring29x25
Sealing ring A 8x14 Din
174 430 SS90
Hexagon screw M 8x10
Din
Fork spring 4.75 hard
(Marked red)
Fork spring 4.6 soft
(marked white)

N DN N NDNN N DNDNNDNNDN -
N DN N DN N NDNDNNDNNDN -
N DN N NDNN N DNDNNDNNDN -

175 1585

176 3915

177 3915

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Breather screw cpl
Stud

Valve spring

Ball 6

Breather screw
Breather screw plug
Oring29x2.5
Wiper

NNMNMNNNNDNDDN
NNMNMNNNNDNDDN
NNMNNMNNNNDNDDN

Hexagon nut M 8 Din
6330
Stud M 8x25 Din 835
1734 Washer B 8.4 Din 125
3381 Upper cross head
Lower cross head cpl
3371 (with steering tube)
3373 Steering tube
3372 Lower cross head
226 Locking bolt
Spring ring A 26 Din
3375 7093
Socket screw M 10x40
1657 pin 912
3297 Roller bearing
3296 Nilos ring
90 Handlebar clamp lower
1661 Spcket screw M 10x60
Din 6912
15  Rubber buffer
1758 Washer
Hexagon nut M 8x30 Din
1693 oo 9
88  Handlebar clamp upper
1646 Socket screw M 8x30 Din
912
3533 Hexagon nut
3784 Handlebar
2511 Twist grip
2512 Rubber grip
145  Clutch lever
146 Brake lever
148 Decompression lever
571 Kill button
2608 Isolation hose
2618 Cable
2456 Throttle cable
486 Brake cable
311 Clutch cable
305 Cable for decompressor
131 Front fender

N=2 = a apphNh N
N = a apNNDND N

-
N
N

el O S S R N R O R S I

R I G |

A A A A A aaa A aaaaanNn N NN NDDE N NN DN
A A A A A A A A A A aaaalN NN NN N NN DS

RN

Cylinder head screw M
1536 6)?26 Din 84

1750 Washer A 6.4 Din 9021
2708 Rubber washer

2426 Eront wheel cpl (with
tire)

2420 Conical front drum
3497 Alum. Front rim 1.60x21"
2432 Front spokes short
2433 Front spokes long

210 Spoke nipple M 4
2003 Tire 3.00x21"

2002 Air tube 3.00x21"

167 Rim strap

168 Tire holder front cpl
289  Nut for tire holder

169 Front axle

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Distance bush

Lock ring 35x1.5 Din 472
Ball bearing 6202 RS din
625

Spacer tube

Front brake plate cpl
Front brake plate
Brake shoe

Tension spring

Pivot bolt

Brake toggle

Rubber washer

Front brake lever
Hexagon screw M 6x20
Din 933

Spring washer B 6 Din
1271

Front brake rod
Hexagon screw M 8x20
Din 933

Spring washer B 8 Din
125

Hexagon screw M 8x40
Din 931

Washer B 8.4 Din 125
Hexagon nut M 8 Din
985

Threaded bush
Hermetical cover

Rear wheel cpl (with tire)
Rear brake drum
Alum. Akront rim
2.15x18"

Rear spokes short
Rear spokes long
Spoke nipple

Tire 4.50x18"

Air tube 4.50x18"

Rim strap

Tire holder rear
Washer B 8.4 Din 125
Sprocket 56T

Sprocket 52T

Hexagon screw M 7x40
Din 933

Spring washer B 7 Din
137

Hexagon nut M 7 Din
985

Rear brake plate cpl
Rear brake plate
Cover plate

Distance bush

Oval head nail 3x8 Din
1476

Pivot bolt

Brake toggle

Rubber washer

Brake lever

Washer B 8.4 Din 125
Hexagon nut M 8 Din
985

Socket screw M 10x40
Din 6912

Washer B 10.5 Din 137
Hexagon nut M 10 Din
934

Washer B 10.5 Din 125

A A A A A NN A A N
A A A A A NN N

- A
- A

N
N

N U P U U G
O O S U G

-
[oolee]
-
@ 0o

w
(]
w
(]

®» = AN =
O = AN

]
(]

G (G © )
A4 A Aa A a A A o AaAaaaa O

= A a a
- A A

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1976 MAICO AW Spare Paris

Hexagon nut M 10 Din
985

Brake shoe

Tension spring

Ball bearing 6303 2 RS
C3

Spacer tube

Rear axle

Spacer bush

Chain adjuster
Washer B 8.4 Din 125
Hexagon nut M 8 Din
985

Washer B17 Din 125
Hexagon nut

Chain with master link
5/8x1/4" 118 links
Chain tension bar
Guide rail for chain
Spacer bush

Plate

Hexagon screw M 6x45
Din 933

Washer B 6.4 Din 125
Lock nut M 6 Din 980
Bush

Washer A 8.4 Din 9021

Stem spring
Lock nut M 8 Din 980

A AN 2NN N AN A A 4aAaa N NNNAaaa N NN -~
A AN 2NN N AN A A aAaa N NN aa N NN -~

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Parts

——180

—50
— 48

| —T R R

MC 250/5 Type 321
MC 400/5 Type 323

MC 440/5 Type 324

www.maicowerk.com OPFERMAN MOTORS Couresy of wwwrankine bi



1977 MAICO AW Spare Paris

Picture Part Description Quantity
No. No. 250 400 440

3349 Crankcase right hand

3350 Guide bush for pawl pin

331  Guide bush

1895 Pin 8 h 8x14

1787 Stud M 8x28 Din 940

3352 Crankcase left hand

1831 Tension pin 8x10 Din 7346

1888 Pin 5h x 14 Din 7

3353 Inside ring

398 Crankcase cover right hand

3355 Crankcase cover left hand

400 Oil drain plug complete

3498 Crankcase gasket

3356 Crankcase cover gasket left

2969 Crankcase cover gasket right

3499 Ventilation pipe

1667 Hexagon nut M 6 Din 934

407  Sealing ring
Screw plug M 20x1..5 Din

408 gyg P

Sealing ring A 14x18 Din

7603

Sealing ring A 20x24 Din

7603

Cylinder head screw A M

6x18 Din 84

Cylinder head screw A M

6x85 Din 84

Cylinder head screw A M

6x40 Din 84

Cylinder head screw A M

6x35 Din 84

Cylinder head screw A M

6x28 Din 84

Cylinder head screw A M

8x16 Din 84

430 Sea;ing ring A 8x14 Din 7603

2981 Crankshaft complete
Needle bearing KBK

424 18x22x24 o

426 Ball bearing 6305 Din 625
Ball bearing 3305 C 3 Din

693 oo g

547  Oil seal 32x52x7/9

3469 Oil seal 25x52x8

713  Spacer ring

3470 Duplex sprocket

504  Lock washer

505  Sleeve pinion nut

522 Piston 66.95

523 L-ring

535 Piston pin

536 Piston pin clip

2500 Cyliqder cpl with exhaust
manifold

2502 Cylinder head

65 Cylinder head gasket

721  Cylinder base gasket

2967 Cylinder head stud

1705 Spring washer B 8 Din 127

1670 Hexagon nut M 8 Din 934

78 Hexagon nut M 8 Din 6330

3386 Clutch guide

725  Clutch push pin

1869 Ball

455  Push pin nut

O~NO O WN -~
~N S 4 Ay A N AN A
DN

A N = 4 AN RN A

O N G G G I G G G GO N, S

N

410

-

409

1533

1546

1539

1538

1537

1552

A N = 2 A aa aaa

A A OO A A

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Duplex primary chain
3/8x7/32

Thrust washer

Bush

Clutch body

Lock washer

Clutch nut

Cup spring

Outer clutch disc

Inner clutch disc

Terminal disc

Lock ring

Clutch spindle

Sealing ring

Clutch lever

Washer B 6.4 Din 9021
Hexagon nut M 6 Din 9021
Clutch housing (duplex
T=41)

Kickstarter pinion

Ratchet spring

Spring cup

Snap-spring

Kickstarter ratcher wheel
Oval head rivet 4x10 Din 662
Mainshaft "MG"

3rd gear on mainshaft "M"
T=24

4th gear on mainshaft "MG"
T=26

Spacer ring

Retainer ring

Sleeve pinion "M" T=28
Sleeve pinion plug
Layshaft "M" T=17
Washer 2nd gear

Washer

1st gear on layshaft "M1"
T=26

Needle bearing K 16x21x10
FV

2nd gear on layshaft ""M1"
T=23

Needle bearing K 20x24x12
Lock ring

Ball bearing 6005 2RS Din
625

Lock ring 47x1.75 Din 472
Bearing bush

Ball bearing 6005 2RS Din
625

Lock ring 55x2 Din 472
Lock ring 55x2 Din 625
Sprocket T=13

Lock ring A 29x1.5 K
Needle gauge K 17x21x13
Bush

2nd gear on mainshaft "M"
T=21

1st gear on mainshaft "M"
T=19

Needle bearing H K 1612
Needle bearing B K 1616
Twin block gear on
mainshaft "M" T=21/19
Washer 1st gear layshaft
Gear change lever
Rubber pad

_ A A
_ A A

N
o
N
o

A A A A AN
AAaAa A A AN,

[ Y G | G G
A W= 4 A A A A

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Hexagon screw M 6x25 Din
933

Spring B 6 Din 137

Gear change crank

Pull rod

Shifting segment

Plug

Shifting plate

Gear rack

Tension pin

O-ring

Lock ring

Hooked ratchet

Return spring

Hooked ratchet spring
Guide rail

Flat head screw M 6x16 Din
923

Flat head screw M 6x16 Din
923

Spring washer B 6 Din 137
Hexagon n ut M 6 Din 934
Gear selection fork spindle
Gear selection fork

Pawl pin

Compression spring
Sealing ring A 14x18 Din
7603

Locking screw

Tension spring holding
screw

Nut M 6 Din 934
Kickstarter lever (upper)
Kickstarter lever (lower)
Ball

Tension spring

Rubber pad

Lock washer 9 Din 6799
Tension pin 3x10 Din 1481
Kickstarter shaft

O-ring

Hexagon screw M 6x25 Din
933

Spring ring B 6 Din 127
Kickstarter return spring
Magneto housing complete
Rotor bolt

Spring washer B 8 Din 137
Cylinder head screw
Washer 4.3 Din 125
Spring ring B 4 Din 127
Magnet rotor

Cylinder head screw AM
6x20 Din 84

Spring ring B 6 Din 127
Washer 6.4 Din 125

Spark plug

Contact breaker
Carburetor complete
Spacer tube

Rubber flange

Clamp

Rubber sleeve

Crankcase right hand
Crankcase left hand
Crankshaft complete
Triplex sprocket

-

A A W2 MDD N N N = % 8 A N)
N N = a8 v A N) = — 8 8 A A
N N = a8 v A N) = — 4 3 A A

=
A A aAaawadMADMN N
A A aAaawadMADN N

-

1
1
1
1
1
1
1
1
1
2

-

N (O G
AN WW W /s A A s a A A 3 N) = A A 3 A A A A
AN WW W /4 A A aa xRN 4 4 A A A A A A

AW A A NDWW W

AW

A A A A AW A

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Triplex primary chain
3/8x7/32

Clutch housing (triplex T=39)
3rd gear on mainshaft "M"
T=23

Sleeve pinion "G" T=29
Layshaft "G" T=16

1st gear on layshaft "G1"
T=28

2nd gear on layshaft "G1"
T=24

2nd gear on mainshaft "G"
T=20

1st gear on mainshaft "G"
T=17

Twin block gear on layshaft
"G" T=21/18

Piston 76.95

L piston ring

R piston ring

Piston pin

Cylinder complete with
exhaust manifold

Cylinder head

Cylinder head gasket
Cylinder head stud

Piston 81.94

L piston ring

Cylinder complete with
exhaust manifold

Ol = . a8 A a o

Cylinder head

Cylinder head gasket
Cover plate

Locking plate

Hexagon screw M 6x10 Din

933

Carburetor complete
Exhaust flange

Exhaust flange gasket
Socket screw M 6x25 Din
912

Spring ring B 6 Din 127
Decompression valve cpl
Sealing ring A 14x18 Din
7603

N o I

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Parts

o
]
o
@
S
=
0
3
O
=
—
ol
o
@
S
=
S
o
=
QO
=
o
o)
o
@
=
=
Lo
——
o
Te]
o
O
=

-=12 15 21

www.maicowerk.com OPFERMAN MOTORS Courteey el frankine b



1977 MAICO AW Spare Paris

Picture Part Description Quantity
No. No. 250 400 440

5 Frame cpl
Swing arm cpl
Needle cage 2030
O ring
Washer
Cover plate for swing
arm
Spacer bush for swing
arm
Swing arm spindle
Washer
Nut for swing arm
spindle
M 24 x 2.5 Din 980
Swing arm plastic pad
Cover plate
Hexagon screw M 6x16
Din 933
Hexagon screw M 6x6
Din 933
Sealing ring A x 10 Din
7603
Washer B 6.4 Din 125
Hexagon nut NM 6 Din
980
Foot rest right hand cpl
Foot rest left hand cpl
Foot rest base plate left
hand

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Foot rest base plate
right hand

Foot rest

Bolt M 8x58x70

Foot rest return spring
left hand

Spacer Bush

Self locking nut NM 8
Din 980

Foot rest return spring
right hand

Socket screw M 10x25
Din 6912

Brake pedal

Bushing for brake pedal
Hexagon screw M 6x40
Din 931

Washer B 6.4 Din 125
Lock nut NM 6 Din 980
Hexagon nut M 6 din
934

Hexagon screw M 6x25
Din 933

Washer B 6.4 Din 125
Lock nut NM 6 Din 980
Rear brake rod

Spring

Nipple

Wing nut

Clamp

Spring

Cylinder head screw M
4x10 Din 84

Spring washer B 6 Din
127

Hexagon nut M 6 Din
934

Chain guide cpl

Rear brake stopper arm
Chain guide plate right
hand

Chain guide plate left
hand

Sliding rollers

Head screw M 6x40 Din
84

Head screw M 6x30 Din
84

Hexagon nut NM 6 Din
980

Socket screw M 8x20
Din 6912

Washer B 8.4 Din 125
Hexagon nut NM 8 Din
980

Shocks cpl (Girling gas
shocks)

Spring 7.5 (black)
Spring 7.75 (red)
Hexagn screw M 8x40
Din 931

Washer B 8.4 Din 125
Hexagon nut NM 8 Din
980

Rubber bush 6454 1661
Bush 7052 0708
Support for cylinder
Support for cylinder
Hexagon screw M 8x20
Din 933

N
N

A DN DM o0 DA NN DN
AR D O B NN N
AP b 00 A DN DN

- ]
-
-

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Washer A 8.4 Din 9021
Spring washer B 8 Din
137

Hexagon nut N 8 Din
6330

Hexagon screw M 8x30
Din 933

Hexagon screw M
10x1.25x60 Din 960
Spring washer B 10 Din
137

Hexagon nut M 6 Din
934

Lock nut VM 10x1.25
Din 980

Hexagon screw M 8x60
Din 931

Washer B 8.4 Din 9021
Spring washer B 8 Din
137

Hexagon nut M 8 Din
6330

Flange for outside air
box

Air box ring

Rubber ring for filter box
Hexagon bolt M
6x130x35

Foam filter

Alir filter body

Spacer tube

Cover for air filter
Rubber washer
Washer 6.4 Din 9021
Hexagon nut NM 6 Din
980

RN
-

Clamp

Air box

Hexagon screw M 6x25
Din 933

Washer B 6.4 Din 125

A A A A A A Aaa A A aa
A A A A A A aa A A aa
. A A A A aaaa

Washer

Rubber washer
Washer 6.4 Din 9021
Hexagon nut NM 6 Din
980

Hexagon screw M 6x35
Din 931

Washer 6.4 Din 9021
Rubber washer
Spacer washer

Nut NM 6 Din 980
Side panel right hand
Side panel left hand
Plastic screw M 6x22
Rubber washer
Washer 6.4 Din 921
Hexagon nut NM 6x18
Din 933

Spacer washer

Rear fender (red)
Hexagon screw M 6x18
Din933

Washer B 6.4 Din 125
Rubber washer
Washer 6.4 Din 125
Hexagon nut NM 6 Din
980

Seat cpl (low)

Seat cpl (high)

N NDNNDN N
N NDNNDN N
N NDNNDN N

= = N NDNN N =N N NMNoOOG==2NDNNDNNBAE N
= = N NDNN N 2N N NOoOOG==2NDNNDNNPA N
= = N NDNN N 2N N NMNODOD=2=22NNMNNBA DN

—
-

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

286 Clamp holder for seat

1812 Countgr sunk screw M
6x16 Din 964

5197 Seat bracket

1734 Washer B 8.4 Din 125

1947 Washer 8,4 Din 9021
Hexagon nut NM 8 Din

1692 980

Hexagon screw M 8x18

1588 1 Caa

5340 Fuel tank aluminium MC

5341 Fuel tank aluminium GS (

3520 Maico emblem left hand

3521 Maico emblem right
hand

3429 Fuel tank cap

2831 Gasoline tap

3523 Gasoline hose

2832 Hose clip

5342 Screw cap for fuel tank

5243 Sealing ring

5344 Tank mounting rubber

3527 Rubber pad for tank

3866 Moulded rubber mount
Hexagon screw M 8x90

1604 Din 9%1

1734 Washer B 8,4 Din 9021
Hexagon nut NM 8 Din

1692 g 9

5345 Rubber washer

5346 Rubber pressure ring

5347 Tension bush

1749 Washer 8,4 Din 9021
Hexagon screw M 8x25

1591 pinoaa

Hexagon screw M 6x16

Din 933

Lock washer B 6 Din

1704 197

5348 Spacer bush for tank

3517 Exhaust system cpl

5160 Tension Spring

896 Asbestos cord
Hexagon screw M 8x45

1595 pin 931

N NDN= b~ -~
N NDNN-=2 B~ -
N NN = B =

-
—~

A aAaaaa AN 2  NNN_aAaAaN_aaa aAa axa N
A A a4 a A N 2  NNMNAaaAaAN-aaa a4 a=xa N
A A A aa AN 2  NNMNAaAaAaN_aaa a4 a=xa N

1567

N
N
N

NN

5216 Exhaust system cpl
1735 Washer A 8.4 Din 125

Hexagon nut NM 8 Din

1692 o0

5308 Exhaust brace
Hexagon screw M 6x16

1567 Din 9933

1732 Washer B 6.4 Din 125
Hexagon nut NM 6 Din

1690 ge0 9

Hexagon screw M 6x30

Din 931

Spring washer B 6 Din

1704 757 g

3516 End cap

3557 Sound proofing material

5203 Splash guard

1124 Ignition coil

605 Ground cable

589 High tension lead

599 Cable plug

600 Rubber sleeve

601 Rubber sleeve

N DR N 2 A N A Ao

1571

N
N

N = a2 2 vy v v v N
N = vy v v v N

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



152

153

154

155
156

157

158

159
160

160.1

1530

1689

1567

1750
1732

1690

1567

1750
1732

1690

160.2 5156
160.3 5155

Head screw M 5x25 Din
84

Hexagon nut NM 5 Din
980

Hexagon screw M 6x16
Din 933

Washer B 6,4 Din 9021
Washer B 6,4 Din 125
Hexagon nut NM 6 Din
980

Hexagon screw M 6x16
Din 933

Washer 6,4 Din 9021
Washer B 6,4 Din 125
Hexagon Nut NM 6 Din
980

End cap

Sound proofing material

www.maicowerk.com

OPFERMAN MOTORS

1977 MAICO AW Spare Paris

Courtesy of www.franklins.biz



1977 MAICO AW Spare Parts

L .
£E 20z e —— R,
SR
h :
oo— NG
T h

Hﬂ|ﬁ

I —
I

Courtesy of www.franklins.biz

OFPFERMAN MOTORS

www.maicowerk.com



1977 MAICO AW Spare Paris

Picture Part Description Quantity
No. No. 250 400 440

161 5188 Telescopic fork cpl
162 3790 Fork main tube
163 3906 Fork slider tube
164 5353 Damper cpl
165 5351 Damper tube (235)
166 3789 Damper piston ring
167 3913 Damper ring for damper
168 3369 Valve seat
169 3368 Valve
170 3367 Damper insert

Locking ring 34 ¢ 1.5 Din
171 3366 472
172 5354 Damper cone
173 80 Oring29x25

Sealing ring A 8x14 Din
174 430 o598
Hexagon screw M 8x10
Din 933
Spacer washer 0.3 mm
(3778/0.5mm)
Fork spring 4.6 soft
1 3916 (marked white)
178 3376 Breather screw cpl
179 1785 Stud
180 75  Valve spring
181 1873 Ball 6
182 3377 Breather screw
183 3378 Breather screw plug
184 80 Oring29x2.5
185 3907 Wiper

N DN N NDNMNNMNNMNNDNNNNDDN -
N DN N NDNNMNNMNNDNNDNDNDDN -
N DN N NDNMNNMNNMNNNNNDDN -

175 1591

N
N
N

176 3777

N
N
N

NNNNMNNMNDNDDNDN N
NNNMNNMDNMNDNDNDND N
NNNNMNNDNDNDN N

www.maicowerk.com mm mgrgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Socket screw M 8x60
Din 912

Hexagon nut M 8 Din
6330

Stud M 8x25 Din 835
Washer B 8.4 Din 125
Upper cross head
Lower cross head cpl
(with steering tube)
Steering tube

Lower cross head
Locking bolt

Spring ring A 26 Din
7993

Socket screw M 10x40
Din 912

Roller bearing L
44649-610

Nilos ring

Handlebar clamp lower
Socket screw M 10x60
Din 6912

Rubber buffer

Washer

Hexagon nut M 8x30 Din
912

Handlebar clamp upper
Socket screw M 8x30
Din 912

_ N a AN NN
N

A N2 a a aAapN N

-

N
N
N

Hexagon nut
Handlebar, high
Twist grip cpl (with
adjusting

screw and rubber
sleeve)

= 2N A NN DN DN DN
SN A NN NMNBE DN DN
= AN A NN DNMNBE DN DN

N

Rubber grip

Clutch lever cpl

Brake lever cpl
Decompression lever cpl
Kill button

Isolation hose

Cable

Throttle cable

Brake cable

Clutch cable

Cable for decompressor
Front fender (red)
Cable plug waterproof
Hexagon screw M 6x20
Din 933

Washer A 6.4 Din 9021
Rubber washer

Front wheel cpl (with
tire)

Front drum
(magnesium)

Alum. Front rim 1.60x21"
Spoke for front wheel
right side (200mm)
Spoke for front wheel
left side (243 mm)
Spoke nipple M 4

Tire 3.00x21"

Air tube 3.00x21"

Rim strap

Tire holder front cpl
Nut for tire holder
Front axle

Spacer bush

R\ L G U T G

-

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Lock ring 35x1.5 Din 472
Ball bearing 6202 RS
din 625

Spacer tube

Front brake plate cpl
(with brake shoes and
brake lever)

Front brake plate only
Brake shoe

Tension spring

Pivot bolt

Brake toggle

Rubber washer

Front brake lever
Hexagon screw M 6x20
Din 933

Lock washer B 6 Din
1277

Front brake rod
Hexagon screw M 8x20
Din 933

Lock washer B 8 Din
1377

Hexagon screw M 8x40
Din 931

Washer B 8.4 Din 125
Hexagon nut NM 8 Din
980

Threaded bush

Rubber sheet

Rear wheel cpl (with tire,
brake

plate, axle and sprocket)
Rear brake drum
(magnesium)

Rear rim aluminium
2.15x18"

Spokes for rear wheel
right side (139 mm)
Spokes for rear wheel
left side (196 mm)
Spoke nipple

Tire 4.50x18"

Air tube 4.50x18"

Rim strap

Tire holder rear cpl with
nut

Washer B 8.4 Din 125
Sprocket 56T
Sprocket 52T
Hexagon screw M 7x40
Din 933

Spring washer B 7 Din
137

Hexagon nut NM 7 Din
980

Rear brake plate cpl
(with brake shoes and
brake lever)

Rear brake plate
Cover plate

Spacer bush

Oval head nail 3x8 Din
1476

Pivot bolt

Brake toggle

Rubber washer

Brake lever

Washer B 8.4 Din 125

N O R
A A A A A N

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1977 MAICO AW Spare Paris

Hexagon nut NM 8 Din
980

Socket screw M 10x40
Din 6912

Washer B 10.5 Din 137
Hexagon nut M 10 Din
934

Washer B 10.5 Din 125
Hexagon nut NM 10 Din
980

Brake shoe

Tension spring

Ball bearing 6303 2 RS
C3

Spacer tube (109 mm for
magn. Drum)

Washer

Rear axle

Spacer ring (19.5 mm)
Chain tensioner
Washer B 8.4 Din 125
Hexagon nut NM 8 Din
980

Cover for hand levers
(magura)

Hexagon nut M 16x1.5
Din 934

Chain with master link
5/8x1/4" 118 links
Chain tensioner arm
Chain tensioner pad
Spring ring 47x1.75 Din
472

N
N

N NN = —a 4
N NN = —a a

N NDNN=2 =2 DN =
N NDNN=2 2N -

N
N

N
N

Plate for chain tensioner
Hexagon screw M 6x45

Din 933

Washer B 6.4 Din 125
Lock nut NM 6 Din 980
Spacer bush for chain
tensioner

Washer A 8.4 Din 9021
Spring for chain
tensioner

Hexagon nut NM 8 Din
980

Stud M 8 Din 835

AN = NN N 2 N A

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



